
TEST REPORT

Report Number 201620251 - Revision 4 (Updated grain
flow analysis)

SUMMARY

One sample was received for visual inspection, mechanicaltesting, and LOLI- metallurgicaland chemicalanalysis. ,/ esxfir
December 16,2016 Z

The sample meets the specified chemical requirements of UNS-A96061 for
a wrought aluminum alloy, heat treatable.

The visual inspection, metallurgical, and hardness results are also reported.
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Magnification(s): Visual
Method(s): E3-11
' One section was taken out of the fractured rim away from the fracture

Laboratory
Number

Nicks/
Dings

Scratches/
Corrosion

Visual Wear
or Abuse

2025'l-MET None Observed None Observed None Observed
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CHEMISTRY

Wne"l
Rf l/rl

Element 20251.cHM uNs-A96061

Cr 0.15 0.04 - 0.35

Cu 0.26 0.15 - O.40

Fe
'vl

0.39 0.7 Maximum

Mg 0.99 0.8 - 1.2

Mn 0.07 0.15 Maximum

Si 0.61 0.40 - 0.8

Ti 0.03 0.15 Maximum

Zn 0.08 0.25 Maximum

Ni 0.02

Sn <0.01

oEl <0.05 0.05 Maximum

or2 <0.15 0.15 Maximum

AI Remainder Remainder

Results in weight percent unless otherwise indicated
Method(s): ASTM E1251-11 (OES)
lnstruments(s): CSDR E-76
' Other elements, each / total

ROCKWELL "E" HARDNESS TEST

(arrtfl@ffD Aou
yuETaL

Laboratory Number HREW, BHN Equiv.2

20251-2HRX 89.5 @*@
Method(s):ASTM E18-15 l^oW
] Average of three readings
'Conversion based on ASTM E14O-12b, Table 9; values are approximate and are given for reference only

MICROSTRUCTU RE EXAMINATION

A section from the Rear Wheel was mounted, metallographically prepared, etched using Weck's and examined at
500X magnification. The microstructure shows particles of MgSi in a matrix of aluminum solid solution. No grains
wereobserved' 'u^ 
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*n,samplewasmetalIographicallypreparedandetchedusingKroll's*'.*ffi#35*'Ji,F*",
rain flow was observed. The lack of qrain flow is

machined after casti
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Figure 1: Macro photograph showing as received Fractured Sample.

Figure 2:
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Macro photograph showing as received Non-Fractured Sample.

Page 3 of 4



.d,
'lr

*,

s
-i,

taa !-
?.

Ynayv4drt€ fe
aul,Ei/i'n"'
Dorf ve(o5'i* r\e{d {

l
Nlt'u'

-Jt 
al?tu>

Aabt.

C

a
:!t

{r
+

Figure 3:

Figure 4: Macro photograph showinTErain flow. Kroll's.
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